- I—l

L/

Inverter Generator




d—16

%48 (Crankcase)

=} 3 x| = e L

?oj.g *P;Eﬁ.ﬁ TR Description Qfaﬁn%ity
1 0210. 180. X01V. 00. 00 15 FEIN A Piston ring ass. 1
2 0200. F80. 001V. 00. 00 i % Piston 1
3 0230. 168. 001V. 00. 00 1E IR Clip, Piston pin 2
4 0220. F80. 001V. 00. 00 5 A Piston pin 1
5 0190. F80. 001V. 00. 00 JERFZEAY Connecting rod assembly 1
6 5787. 06025. 00. 01 BEFE M6 X 25 Blot 2
7 2100. F80. 001V. 00. 00 = R A High pressure bag 1
8 1000. F80. 0011. 00. 00 HIEGPIEREN Crankcase body 1
9 3340. F80. 001V. 00. 00 RKBENHLRIR Engine floor 1
10 6985. F80. 0020. 00. 00 HiT 2k E Cylinder head cover 1




11 1260. 168. RO0O1V. 66. 00 |FUMIERE S d10 Gasket for oil drain bolt 2
12 1250. F80. 0011. 00. 20 BOHIERE M10 X 1. 25 X 15--M6 0il drain bolt 2
13 3170. 168. ROO1V. 00. 00 |ESIHS-A% 8X 14 Set pin 2
14 1521. F80. 001V. 00. 00 il 2% Trigger 1
15 2090. F80. 001V. 00. 00 JEZHR Crimping board 1
16 5787. 06014. 00. 01 AR M6 X 14 Blot 3
17 5789. 06028. 00. 01 AR M6 X 28 Blot 2
18 5789. 05016. 00. 07 A IERE M5 X 16 Blot 2
19 2070. F80. A01V. 00. 00 AL A AL Starting motor 1
20 8654. F80. 0011. 00. 00 AR AR Case cover 1
21 5787. 06018. 00. 01 AR M6 X 18 Blot 3
22 2330. F80. 001V. 00. 00 A 0il drain pipe combination 1
23 2783. F80. 0020. 00. 00 JA B AL Starting motor cover 1
24 1220. 528. R0010. 00. 00 |JEZHK Tension disc 1




A8 5 (Crankcase cover)

S Eva =] wr =
Eike LAY FHAE AR Description iﬂ[g'

No. Part No. Quantity
1 5787. 08035. 00. 01 SR M8 X 35 Blot 7
2 1230. F80. 001V. 00. 00 RN 0il gauge ass. 1
3 1010. F80. 0031. 00. 00 RS Crankcase cover 1
4 5789. 06010. 00. 01 AR M6 X 10 Blot 1
5 0270. 173. 005V. 00. 00 746206 Ball bearing 1
6 1020. 148. 0011. 00. 00 LM A Warning device 1
7 5787. 06014. 00. 01 AR M6 X 14 Blot 2
8 3170. 168. ROO1V. 00. 00 |EAIEH-ARY 8X 14 Set pin 2
9 3040. F80. 0011. 00. 00 i e A 2 B Gasket, Crankcase 1
10 1040. F80. 0010. 60. 00 LAl Camshaft ass. 1
11 0180. F80. 0030. 00. 00 Hh b 21 Grankshaft ass. 1
12 3150. 173. 001V. 00. 00 T 30X 46X 8 0il seal 2




HL4EH (Motor assembly)

—— = —
- T S s

1 4000. 528. 0030. 00. 02 HALE T Motor stator 1

2 5787. 06065. 00. 01 i BB M6 X 65 Blot 3

3 4000. 528. 001V. 00. 01 HALE T Motor rotor 1

4 2030. 528. 0010. 63. 11 KE AU Flywheel fan 1

5 2020. F80. 002V. 00. 00 JEENIES Starting sleeve 1

6 6177. 14000. 06. 01 HAIERE M14X 1.5 Nut 1

7 5787. 06014. 00. 01 AR M6 X 14 Blot 4




HIL#HM ( Cylinder head parts)

IS Edvi = N =]
Eid SHHES FHAF LR Description iﬂlg.
No. Part No. Quantity
1 5787. 06025. 00. 01 i FEIEAE M6 X 25 Blot 4
2 0001. F80. 001V. 00. 01 ik Cylinder head cover 1
3 2370. F80. 001V. 00. 00 JERE Exhaust pipe 1
4 7061. F80. 001V. 00. 00 IR R i A Breathing valve plate assembly 1
5 7061. F80. 002V. 00. 00 R Breathing valve pad 1
6 5789. 05010. 00. 07 MEHE M5X 10 Blot 1
7 3000. F80. 001V. 00. 00 il Sk i Cylinder head cover pad 1
8 2190. F80. 0011. 00. 00 WA T R Cylinder guide hood 1
9 5787. 10075. 05. 10 AL M10X 1. 25X 75 Blot 4
10 2160. 168. 008V. 00. 00 KA Spark plug 1




11 0900. 06102. 00. 01 B RCELIERE 6X 102 Blot 2
12 R0900. 08032. 00. 01 Rk IEFE 8 X 32 Blot 2
13 0010. F80. 001V. 00. 00 ATk Cylinder head 1
14 3170. 188. 002V. 00. 00 ENLEH 12X20 Set pin 2
15 3020. F80. 0020. 00. 00 TSk Gasket, Cylinder head 1
16 5787.06018. 00. 01 AR M6 X 18 Blot 2
17 2781. F80. 0010. 00. 00 BTk G5 Cylinder head cover 1
18 7080. 165. 001V. 00. 00 SR 8 ) Fuel filter 1




HH#5N2S (Engine Starter)

= 3 =] =
1 2000. F80. 0011. 00. 01 Egh R Starting hood 1
2 5787.06018. 00. 01 HALIEEE M6 X 18 Blot 5
3 2000. T70. 001V. 00. 03 EEFH Starting handle 1
4 2186. T48. 001V. 00. 00 FLF# R Handle cover 1
5 2000. T70. 0020. 00. 02 Fid Pull the plate 1
6 5787.06014. 00. 01 LI M6 X 14 Blot 4
7 1220. 528. R0020. 00. 00 |4tk Tension disc 1
8 7495, 528. 0020, 00, 00 F RN TR Cable trim cover plate 1




12—
—13
13—
10
11
BEAS (Air distribution)

3 =] =2
1 5787. 06014. 00. 01 W RIEAE M6 X 14 Blot 1
2 0085. 165. 001V. 00. 00 EERE 0il seal, Intake valve 1
3 0107. F70. 020V. 00. 00 PRI S Rocker shaft stop 1
4 0100. F80. 001V. 00. 00 e Rocker ass. 2
5 0105. K92. 001V. 00. 00 PR 4 Rocker shaft 2
6 0090. 168. 001V. 00. 00 TS Valve top cap 2
7 1120. 165. 0020. 00. 00 I8k Valve collet 2
8 0060. 165. 0020. 00. 00 AT R Valve spring seat 2
9 0040. F80. 001V. 00. 00 AR Valve spring 2
10 0030. F80. 001V. 00. 00 HEAD Exhaust valve 1
11 0020. F80. 001V. 00. 00 A Intake valve 1
12 0160. F80. 001V. 00. 00 HEAT Pusher 2
13 1030. F68. 001V. 00. 00 AL Tappet 2




N E

QW —

= 3 =] b L

o DT i EH TR
1 2260. F80. 0070. 00. 00 A 2 2H 1 Carburetor ass. 1
2 3060. F80. 001V. 00. 00 HEA O3B Gasket, inlet port 1
3 2300. F80. 001V. 00. 00 s ek Carburetor block 1
4 3080. F80. 001V. 00. 00 (R Gasket, carburetor 1




ZEyE8%  (Air cleaner)
= = = —
2280. F80. 0020. 00. 00 Estsens kg Air cleaner ass. 1
3095. 168. 001V. 00. 00 TSR AL Air filter paper pad 1
6177..06000. 00, 01 WAL DA R RE M6 Nut 2




e-—3

@<8
o °
- 10

P—
A 45% (Right housing)
oS K] = S L
?{f A"P’:iiq:.j5 SR Description Qja&n%ity

1 2222. 528. 001V. 00. 00 JEPAd Right shell 1
2 6178. 05000. 01. 04 S IR EE M5 Nut 6
3 0845. 42013. 00. 01 HBORE] M4.2X 13 Self tapping screw 7
4 5598. 467. 001V. 00. 00 HEEFLES B Plum blossom hole retaining ring 4
5 4789. 467. 001V. 00. 00 SRR M6 X 16.5 Bolt 3
6 7495. 528. 001V. 00. 00 B FA 2R 55 Decorative cover of starting handle 1
7 5596. 528. 0010. P4. 00 A5 bW 55 AR Right appearance cover 1
8 6542. 528. 001V. 00. 00 FRAZES B Limit stop 1
9 6378. 528. 001V. 00. 00 1 s Door knob 1
10 1142. 528. 0010. P4. 00 DB L 4E 3] 0il filling and draining maintenance door 1




®
-0
© _
= -
45 (Left housing)

55 FEHHE T . " . B

No. Part No. R Description Quantity
1 2220. 528. 001V. 00. 00 A Left housing 1
2 6178. 05000. 01. 04 J& i iERE M5 Nut 6
3 5787.06012. 00. 01 AR M6 X 12 Bolt 2
4 5522. 467. 002V. 00. 00 AR ST EB 0il tank support rubber sleeve B 3
5 4789. 467. 001V. 00. 00 B IZRE M6X16.5 Bolt 3
6 5424. 528. 001V. 00. 00 — A [ SR EAT M5 X 16 Slotted half round head screw 2
7 5596. 528. 0020. P4. 00 Je AU 6 AR Left appearance cover 1




HEEE (Muffler parts)

ISEvA = NAN=]
hia FHGES EERAE AR Description iﬂ[g'

No. Part No. Quantity
1 2402. 528. 001V. 00. 00 T A Ah Muffler cover 1
2 5787.05016. 00. 01 RIS M5 X 16 Bolt 6
3 2400. 528. 001V. 00. 00 Y A A LA Muffler assembly 1
4 6170. 08000. 00. 01 INAWEERE M8 Hexagon nut 2
5 3100. 188. 004V. 00. 00 YH 7 A 2 Muffler gasket 1
6 0845. 42013. 00. 07 B BOEET M4, 2X 13 Self tapping screw 6
7 2030. 528. 0011. 63. 12 K Fan hood 1
8 5787. 08016. 00. 01 AR M8 X 16 Bolt 5
9 1689. 528. 001V. 00. 00 A TR Muffler mounting bracket 1
10 2030. F80. 001V. 00. 00 0] Fan 1
11 9757. 528. 001V. 00. 00 YH A A AR The muffler housing clapboard 1
12 5787.06016. 00. 01 i AR M6 X 16 Bolt 2




.22 (Frame)

=) 2 3 = epe L

FN?ojg 125?11\%])75 T AT Description Quia&n%ity
1 4863. 528. 001V. 00. 00 BRI Left bracket 1 1
2 4863. 528. 0051. 00. 00 AR Right bracket 1 1
3 6170. 08000. 00. 07 N FIEERE M8 Nut 8
4 9727.528. 001V. 00. 00 B AT Front cross bar 1
5 5787.06012. 00. 01 AL M6 X 12 Bolt 9
6 2999. 528. 001V. 00. 00 RS Left rail 1
7 7174.528. 002V. 00. 00 WAE G S 4 Fuel tank rear bracket 1
8 2999, 528. 002V. 00. 00 A Right rail 1
9 7174.528. 001V. 00. 00 WA ET S 48 Fuel tank front bracket 1




10 6177. 08000. 00. 01 W ELIELRE M8 Nut 6
11 3360. 487. 001V. 00. 00 JERL (F30) Damping pad 1 2
12 3340. 528. 001V. 00. 00 Zh 77 [ 5B AR 1 Power fixed base plate 1 1
13 3360. 528. 001V. 00. 00 Tl (RH45° D) Damping pad 1 2
14 5787. 10025. 05. 01 AR MLI0X 25 Bolt 4
15 3340. 528. 003V. 00. 00 JEEHR Floor 1
16 6178. 05000. 01. 04 S B M5 Clip nut 4
17 4863. 528. 002V. 00. 00 JE S BE2 Left bracket 2 1
18 4863. 528. 004V. 00. 00 SR Right bracket 2 1
19 3340. 528. 002V. 00. 00 #h 77 [ 8 AR 2 Power fixed base plate 2 1
20 6177. 06000. 00. 01 AR RE M6 Nut 2
21 6353. 528. 001V. 00. 00 LR S 48 Frame bottom bracket 1
22 3350. 528. 001V. 00. 00 Vs FE 80X 53X 33. 5 Shock absorber seat 2
23 5787. 06025. 00. 01 AR M6 X 25 Bolt 2
24 2470. 528. 0110. 00. 00 Jifi AR B Inverter 1
25 5926. 467. 001V. 00. 00 J7MERE M6 Square nut 6
26 6854. 528. 0021. 00. 00 R A Voltage regulating rectifier 1
27 5787.06016. 00. 01 AR M6 X 16 Bolt 1
28 6111. 469. 0020. 00. 00 I M3%10 Bolt 2
29 5528. 460. 0011. 00. 00 COM AT SC B C0 alarm bracket 1
30 5528. 460. 0011. 00. 00 COFR 258 €O alarm 1
31 6111.469. 0010. 00. 00 B2 M6*10 Bolt 2
32 3524. 460. 0050. 00. 00 |PiEL A Tamper-proof device 1
33 2461. 188. 001V. 00. 00 [tk Battery 1
34 4885.528. 001V, 00.00 | FJRSCAR Battery holder 1




PiAF4h5%E (Pull rod/Housing)

- e B o
1 3200. 528. 001V. 00. 03 VEM DR E Rubber sleeve of oil filling port 1
2 0845. 42016. 00. 07 HIOIRET M4.2X 16 Self tapping screw 8
3 5787.06012. 00. 01 SR M6 X 12 Bolt 10
4 3330. 528. 0010. 00. 00 |#:TF Handrail 1
5 9988. 528. 001V. 00. 00 WAL ERE 0il level window rubber sleeve 1
6 8787.528. 001V. 00. 00 iEDAEE € 0il level window glass 1
7 9577. 528. 001V. 00. 00 EEDR e SRE T Pull handle support frame 1
8 0845. 35095. 00. 07 HXURET M3.5X9.5 Self tapping screw 2
9 9674. 528. 001V. 00. 00 Ah5R Upper shell 1
10 9874. 528. 0020. 00. 00 v EF A Pull handle assembly 1




BE (Tail cover)

5 m— 5 —
}AN?O% %sz:ll\fg(])ﬁ TR Description jSzn%ity

1 7390. 528. 001V. 00. 00 A% Front wheel 2

2 5787.06012. 00. 01 i ALIEAE MEX 12 Bolt 2

3 4100. 460. ROO1V. 20. 00 |[JEFRFH DOEX D25X 1.5 Non standard flat pad 2

4 0818. 05016. 00. 07 T FREKIZE] 5X6 Cross large pan head screw 6

5 2435. 528. 0011. 00. 00 VHE Al Muffler side cover 1




13

MM (Panel)

=] = 3 =] Hfr EL
1 8748. 528. 001V. 00. 00 HUP ] Battery door 1
2 6378. 528. 001V. 00. 00 ¥ el Knob 1
3 6542. 528. 001V. 00. 00 FR A £ Stop block 1
4 0845. 42010. 00. 07 B B24T M4. 2X 10 Self tapping screw 1
5 0818. 05010. 00. 07 +F AL EE] 5X 10 Cross pan head screw 6
6 3370. 528. 0151. 00. 99 i A A Control panel combination 1
7 0818. 05016. 00. 07 + R IBET 5X 16 Cross large pan head screw 6
8 6655. 528. 001V. 00. 00 T AR 82 Panel seat 1
9 2141. 528. 0010. 00. 00 V& —IF KT Three in one switch handle 1
10 0818. 04014. 00. 01 +F S RE] 4X 14 Cross pan head screw 1
11 0819. 04212. 00. 01 T+ TSk ABOEAT 4.2X 12 Self tapping screw 3
12 2140. 528. 0010. 00. 00 VI&—JFx Three in one switch 1
13 2140.467.011V. 00. 03 NRMEE Lasso combination 1




R AR AR

(Fuel tank components)

= = = =
};\T‘oj.g A‘;ZET?E])? AT Description Quia&n%ity

1 3200. 487. CO1V. 04. 01 THIAR 5 Fuel tank cap 1

2 3200. 168. 075V. 00. 05 PRI PE M Fuel filter screen 1

3 3200. 528. 0010. 00. 06 [F T BTy b Circular electronic oil mark 1

4 3200. 528. 001V. 00. 00 THAE Tank 1

5 3206. 168. RO0O1V. 00. 00 THAE H v g Fuel tank outlet nozzle 1

6 5787. 06025. 00. 01 LI M6 X 25 Bolt 4

7 460. 4100. ROO1V. 20. 00  |FEAFFE D6X 25X 1.5 Non standard flat pad 4

8 3213. 460. 001V. 00. 00 MAERE ©8.6X P12X P12.2  [Tank bushing 4

9 3217.460.001V. 00. 00 | LK E 0il tank mounting rubber sleeve 4






